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Test Result Summary

Clause Test Iltem Result

FCC 15.247(b) (3) Maximum conducted (average) output power Pass
FCC 15.247(a) (2) DTS Bandwidth Pass
FCC 15.247(e) Maximum Power Spectral Density Pass
FCC 15.247(d) Emissions in non-restricted frequency bands Pass
FCC 15.209/ FCC Spurious Radiated Emissions and Restricted Bands =

X ass
15.205 of Operation
ECC 15.207 Conducted Emissions on a.c Power Lines Pass

Note: Conducted measurements are done according to the procedure given in KDB N0o558074
D01 DTS Meas Guidance v03r05 & 662911 D01 Multiple Transmitter Output vO2r01.
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List of Test and Measurement Instruments

A TUVRheinland*

Equipment Manufacturer Model Serial Calibration Periodicit Used for
quip Name Number Due Date y Test Items
EMI Test Receiver Rohde & ESU 40 100288 23.11.2016 Yearly
Schwarz
Broadband Frankonia ALX-4000 | ALX4000- 1 54012017 Yearly
Antenna 806
A‘/’;'Vte Loop Frankonia LAX-10 | LAX-10-800 | 22.12.2016 | Yearly | Spurious
dl?Jen(r;a Radiated
Broadband Horn Frankonia HAX-18 | HAX18-802 | 14.03.2017 | Yearly | Emissions
Antenna
Emission Horn ETS Lindgren 116706 00107323 | 02.11.2016 Yearly
Antenna
Anechoic Chamber Frankonia - - - -
Spectrum Analyser Agilent E4407B | US41192772 | 23.04.2017 Yearly Antenna -
Technologies Port
. Rohde & Conducted
Signal Analyzer Schwarz FSV7 101644 07.12.1016 Yearly Tests

Testing Facilities:

1) TUV Rheinland (India) Private Limited
No. 108, West Wing
Electronic city Phase |
Bangalore — 560100

Test Report No.: 19660226 001 Date: 23.05.2016

Page 4 of 197




A TUVRheinland*
www.tuv.com
General Product Information

Product Function and Intended Use
Multi Service Business Gateway that provides routing, switching, security services for SMB, ROBO, etc.

type Access CPE environments

Ratings and System Details

Frequency Range 2400MHz — 2480MHz
No. of channel Refer page 5 of 197
Channel Spacing 5MHz
802.11b 19.49dBm/ 89.12mW
. 802.11g 17.49 dBm / 56.14mW
Transmitted Power 802.11nHT20 23.02 dBm / 200.58mW
802.11nHT40 22.23dBm/167.22mW

802.11b: 1,2, 5.5,11 Mbps
802.11g: 6, 9, 12, 18, 24, 36,48, 54 Mbps
802.11a: 6,9, 12, 18, 24, 36, 48, 54 Mbps

Data Rate 802.11nHT20: 6.5, 13, 19.5, 26, 39, 52, 58.5,65Mbps
802.11nHT40: 13.5, 27, 40.5, 54, 81, 108, 121.5, 135
Mbps
802.11b: DSSS with CCK

Modulation 802.11g: OFDM with BPSK, QPSK, 16-QAM, 64-QAM
802.11n: OFDM with BPSK, QPSK, 16-QAM, 64-QAM

Number of antenna 3

. 3dBi @2.4GHz

Antenna Gain 5dBi @5GHz

Supply Voltage 12V from Power Adaptor

Dimensions 250mm (L) x 250mm (W) x50mm (H)

Operating temperature is 0°C to 50°C

Environmental Condition Storage temperature is -10° to 70°C

Test Conditions:

Supply Voltage: 12VDC form Power Adaptor supplied along with this product

Environmental conditions:
Temperature: +25°C RH: 62%
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Test Set-up and Operation Mode
Principle of Configuration Selection

Transmission was enabled with continuous transmission on low, mid and high channel.

Test Operation and Test Software
Test software was used to enable the continuous transmission, changing channels (low/mid/high) and data
rates on the EUT for the tests in this report.

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance
- None

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst case results
are reported in this report.

Antenna Port measurements are performed on the following paths

Path A — J203 Connector —ANT1
Path B — J202 Connector — ANT2
Path C —J201 Connector — ANT3

List of Antenna: Table 1

Manufacturer Antenna Type Antenna Part No. Operatlr(lgHF;;equency
Premiertek Monopole Antenna ANT-5DBI-DUAL 24&5
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List of Centre Frequencies: Table 2

Frequency Band Channel Frequency
Channel No.
(MHz) (MHz)

2412

2417
2422
2427
2432
2437
2437
2447
2452
10 2457
11 2462

2400 — 2483.5
(20MHz Bandwidth)_
Wi-Fi

OO IN(fO|O|R|W[IN]| -

2422

3

4 2427
5 2432
6 2437
7

8

9

2400 — 2483.5
(40MHz Bandwidth)_Wi-Fi

2437
2447
2452
10 2457
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Test Methodology

Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10-2013.
The equipment under test (EUT) was placed at the middle of the 80 cm high turntable for below 1GHz &
1.5m height for above 1GHz measurement, and the EUT is 3 meters far from the measuring antenna. The
turntable was rotated 360° for obtaining the maximum emission. The height of the measuring antennas
was scanned between 1m and 4m, and the antenna rotated to repeat the measurements for both the
horizontal and vertical antenna polarizations. Repeat the measurement steps until the maximum emissions
were obtained. The measurement above 1000MHz was performed by horn antenna. The measurement
below 30MHz was performed by loop antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

Semi-anechoic

L | ‘ ‘ ‘ Pre-Amplifier Measuring Receiver /

EUT M | Spectrum Analyzer
I 1 Turntable
Ground
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Test Results

Maximum Average Conducted Output Power Section 15.247(b) (3)
Result Pass
Test Specification FCC Part 15 Subpart C
Measurement Bandwidth (RBW) 1MHz
Detector Function Average
Requirement <1 watt (30dBm).

Test Method:

EUT 6dB Attenuator Spectrum Analyzer

Note: For measurement of Maximum Average conducted output power method AVGSA-1 was
used

Test Result: Wi-Fi

Test Results for Path A

Attenuator (20dB) + cable loss (0.5dB) = 20.5dB Considered in the test result

IEEE 802.11b

Data Rate Channel Average Average

(Mbps) Frequency Power Power

(MH2) (dBm) (mW)

2412 16.80 47.86

1 2437 19.50 89.12

2462 18.64 73.11

2412 14.27 26.73

11 2437 16.61 45.81

2462 12.85 19.27
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A TUVRheinland®

(=)

Ref Level 25.00 dBm
Att 20 dB
Count 1007100

Offset 20.50 dB @ RBW 300 kHz
SWT 1ms @ VBW 1 MHz

Mode Auto Sweep

[. 1Rm AwvglLog

M1[1]
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0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBn‘“‘(\
"\vrf\/'

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 1000 pts

3.70 dBm
2.4127880 GHz

Span 25.0 MHz

(Channel Power

Bandwidth 14.00 MHz

Power 16.80 dBm

Tx Total 16.80 dBm

Data rate: 1 Mbps

Spectrum |

Channel Frequency: 2412 MHz

=]

Ref Level 25.00 dBm
Att 20 dB
Count 1007100

Offset 20,50 dB & RBW 300 kHz
SWT 1ms & ¥BW 1 MHz

Mode Auto Sweep

[@1Rm Avglog
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20 dBm
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0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.437 GHz
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6.89 dBm
2.4378630 GHz

Span 25.0 MHz

(Channel Power

Bandwidth 14.00 MHz Power 19.50 dBm

Tx Total 19.50 dBm

Data rate: 1 Mbps

Channel Frequency: 2437 MHz
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ALt 20dBs  BWT
Count 100/100

Ref Level 25.00 dém  Offset 20,50 dit & RBW 300 kHz
1ms & VBW 1MHz Mode auto Sweep

@1FRm AvglLog

20 dém |
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0dé
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=70 dBm

CF 2.462 GHz

1000 pts

Mi[1]

6.33 dBm
2.4628130 GHz

.,
\%

N

Span 25.0 MHz

hannel Power
Bandwidth 14.00 MHz

Data rate: 1 Mbps

Spectrum |

Power 18.64 dBm

Tx Total 18.66 dBm

Channel Frequency: 2462 MHz
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Att 20 dB SWT
Count 100/100

Ref Level 25.00 dem  Offset 20.50 dB & RBW 300 kHz

1ms & ¥YBW 1 MHz Mode Auto Sweep
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-70 dBm
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M1[1]

-1.17 dBm
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Span 25.0 MHz

(Channel Power

Bandwidth 14.00 MHz

Power 14.27 dBm

Tx Total 14.27 dBm

Data rate: 11 Mbps

Channel Frequency: 2412 MHz
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Ref Level Z5.00 dBm
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Bandwidth 14.00 MHz

Power 12.85 dBm Tx Total 12.85 dBm

Data rate: 11 Mbps

Channel Frequency: 2462 MHz
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IEEE 802.11g
PaRse | pioquoncy | Power | Powst
(MHz) (dBm) (mW)
2412 16.89 48.86
6 2437 17.49 56.10
2462 13.21 20.94
2412 11.86 15.34
24 2437 12.97 19.81
2462 6.99 5.00
2412 0.55 113
54 2437 5.55 3.58
2462 3.04 2.01

Spectrum | ||:|v:|;||

Ref Level 22.00 dBm Offset 20.50 dB & RBW 300 kHz

Att 20 dB SWT 1ms @ VBW 1MHz Mode Auto Sweep
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(Channel Power

Bandwidth 17.00 MHz Power 16.89 dBm Tx Total 16.89 dBm

Data rate: 6 Mbps Channel Frequency: 2412 MHz
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IEEE802.11nHT20
Dg\tﬂi E:)t € FSehq?Jnenni:Iy AI;IE \:va(g re AF\’/(? \:vaegre

(MHz) (dBm) (mW)

2412 9.31 8.53
MCSO0 2437 17.44 55.46
2462 7.79 6.01

2412 1.71 1.48

MCS4 2437 9.77 9.48
2462 1.04 1.27

2412 -3.58 0.43

MCS7 2437 4.84 3.04
2462 -3.25 0.47

Spectrum | ||:%||
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IEEE802.11n HT40

ousrae | o, | e | et
(MHz) (dBm) (mW)
2422 9.29 8.49

MCS0 2442 17.55 56.88
2457 2.43 1.74
2422 -3.49 0.44

MCS4 2442 4.47 2.79
2457 -7.33 0.18
2422 -6.93 0.20

MCS7 2442 0.54 0.88
2457 -8.86 0.13
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Measure and sum

Channel Average Total Total
Data Rate Average | Average Limit
Frequency | Power (mW) Remarks
(Mbps) (MH2) Path A Power Power (dBm)
(mWw) (dBm)
2412 47.86 47.86 16.80 30 Pass
1 2437 89.12 89.12 19.50 30 Pass
2462 73.11 73.11 18.64 30 Pass
2412 26.73 26.73 14.27 30 Pass
11 2437 45.81 4581 16.61 30 Pass
2462 19.27 19.275 12.85 30 Pass
Total Total
Data Rate Channel Average Average | Average Limit
Frequency | Power (mW) Remarks
(Mbps) (MH2) Path A Power Power (dBm)
(mW) (dBm)
2412 48.86 48.86 16.89 30 Pass
6 2437 56.10 56.10 17.49 30 Pass
2462 20.94 20.94 13.21 30 Pass
2412 15.34 15.34 11.86 30 Pass
24 2437 19.81 19.81 12.97 30 Pass
2462 05.00 05.00 06.99 30 Pass
2412 01.13 01.13 00.55 30 Pass
54 2437 03.58 03.58 05.55 30 Pass
2462 02.01 02.01 03.04 30 Pass
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IEEE 802.11nHT20

Data Channel Average Average Average Total Total
Rate Frequenc Power Power Power Average | Average | Limit Remarks
(Mbps) (E/lHZ) y (mW) Path | (mW) Path | (mW) Path Power Power | (dBm)
b A B C (MW) (dBm)
2412 8.53 9.77 9.59 27.89 14.45 30 Pass
MCSO 2437 55.46 76.73 68.39 200.58 23.02 30 Pass
2462 6.01 8.09 8.18 22.28 13.48 30 Pass
2412 1.48 1.50 1.73 4.72 6.74 30 Pass
MCS4 2437 9.48 10.37 11.77 31.63 15.00 30 Pass
2462 1.27 3.27 1.36 5.90 7.71 30 Pass
2412 0.43 0.46 0.62 1.53 1.85 30 Pass
MCS7 2437 3.04 3.07 3.28 9.41 9.73 30 Pass
2462 0.47 1.23 0.69 2.40 3.80 30 Pass
IEEE 802.11nHT40
Average Average Average Total Total
[R)::: F(r:ehetjnenne(: Power Power Power Average Average Limit Remarks
(Mbps) (l?/lHZ) y (mW) Path (mWw) (mWw) Power Power (dBm)
P A Path B Path C (mW) (dBm)
2422 03.23 09.16 8.49 20.88 13.19 30 Pass
MCSO0 2437 47.53 62.80 56.88 167.22 22.23 30 Pass
2457 01.54 02.17 1.74 5.46 7.377 30 Pass
2422 00.18 00.48 0.44 1.127 0.51 30 Pass
MCS4 2437 01.64 02.35 2.79 6.79 8.327 30 Pass
2457 00.17 00.20 0.18 0.56 -2.50 30 Pass
2422 00.03 00.14 0.20 0.38 -4.10 30 Pass
MCS7 2437 00.72 00.83 0.88 2.43 3.871 30 Pass
2457 00.10 00.16 0.13 0.40 -3.97 30 Pass
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Maximum Power Spectral Density Section 15.247(e)
Result Pass
Test Specification FCC Part 15 Section 15.247 (e)

Detector Function Average

Requirement
For digitally modulated systems, the power spectral density conducted from the

intentional radiator to the antenna shall not be greater than 8 dBm.

Note: For measurement of Maximum power spectral density option 1 was used as mentioned in
KDB.

Test Method:

EUT 6dB Attenuator Spectrum Analyzer

Test Result:

Attenuator (20dB) + cable loss (0.5dB) = 20.5dB Considered in the test result

IEEE802.11b

Data Rate Frcehqi”e”negy Total PSD Limit
(Mbps) (MH2) (dBm) (dBm)

2412 3.203 8

1 2437 2.747 8

2462 2.425 8

2412 2783 8

11 2437 2.742 8

2462 2.035 8

Test Report No.: 19660226 001 Date: 23.05.2016 Page 50 of 197



www.tuv.com

Spectrum |

A TUVRheinland*

=

Offset 20,50 dB @ RBW 10 kHz
SWT 9481 ps @ YBW 30 kHz

Ref Level 20.00 dBm
Att 15 dB
Count 1007100

Mode Auto FFT

@®1Rm Avglog

-8.55 dBm
2.4097890 GHz

M1[1]

10 dBm

0 dem

-10 dBm

M\f\u

-20 dBm

<

-30 dBm

-40 dBm

e

-5 dBm

-60 dBm

-70 dBm

CF 2.412 GHz 1000 pts

Data rate: 1 Mbps

Spectrum |

Span 22.0 MHz

Channel Frequency: 2412 MHz

=

Offset 20.50 dB & RBW 10 kHz
SWT 948.1 ps @ VBW 30 kHz

Ref Level z0.00 dBm
Att 15 de
Count 1007100

Mode asuto FFT

®1Rm avglog

-7.78 dBm
2.4391230 GHz

M1[1]

10 dBm

0 dem

-10 dBm

-20 dBm

)ﬂ\/”\\
AN

-30 dBm

-40 dBm

.

-30 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1000 pts

Data rate: 1 Mbps

Span 22.0 MHz

Channel Frequency: 2437 MHz

Test Report No.: 19660226 001

Date: 23.05.2016

Page 51 of 197



www.tuv.com

Att

A TUVRheinland*

Spectrum | ||:|%1 I

Ref Level 20.00 dBm Offset 2Z0.50 dB & RBW 10 kHz

15 dB SWT 948.1 ps @ VBW 30 kHz Mode Auto FFT

Count 100/100

@ 1Rm Avglog

M1[1] -6.39 dBm
2.4597670 GHz

10 dBm

0 dBm

MHMJM M.mﬁ

-10 dBm

-20 dem

-30 dem

A RN

-40 dBm f

-A0 dBm

\,\

-60 dBm

-70 dBm

Att

CF 2.462 GHz 1000 pts Span 22.0 MHz

Data rate: 1 Mbps Channel Frequency: 2462 MHz

Spectrum | |"$|

Ref Level 20.00 dBrm  Offset Z0.50 dB & RBW 10 kHz

15de SWT 948.1ps @ VBW 30 kHz  Mode &uto FFT

Count 100/100

®1Rm Avglog

10 dBm

M1[1] -8.31 dBm
2.4097890 GHz

0 dem

-10 dBm

-20 dBm

AT ™

-30 dBm

-40 dBm

-50 dB,

-50 dBm

-70dEm

CF 2.412 GHz 1000 pts Span 22.0 MHz

Data rate: 11 Mbps Channel Frequency: 2412 MHz

Test Report No.: 19660226 001 Date: 23.05.2016 Page 52 of 197



A TUVRheinland*

www.tuv.com

Spectrum | ||:|%1 I

Ref Level 20.00 dBm Offset 2Z0.50 dB & RBW 10 kHz

Att 15 dB SWT 948.1 ps @ YBW 30 kHz Mode Auto FFT
Count 100,100

@ 1Rm Avglog

M1[1] -6.97 dBm
2.4392110 GHz
10 dBm
0 dBm
1
¥
| b e ey
10 dBm P G e 4

MWW ) W%
-20dem rﬁr‘»"ﬂ )\‘M‘)\
-30dem

-40 dBm \\

- m W

-60 dBm

-70dBm

CF 2.437 GHz 1000 pts Span 22.0 MHz
Data rate: 11 Mbps Channel Frequency: 2437 MHz

Spectrum | |:%1 |

Ref Level 20.00 dBém  Offset Z0.50 dB & RBW 10 kHz

Att 16 de SWT 948.1 s & YBW 30 kHz Mode Auto FFT
Count 100100

@ 1Rm Avglog

M1[1] -8.96 dBm
2.4598110 GHz
10 dBm

0 dem

o M MW

-20 dBm JJ'J WM* MW L&
-30 dBm /}/\(u

-40 dBm t \\h“\
-3 1

Lz vwy
-50 dBm

-70 dBm

CF 2.462 GHz 1000 pts Span 22.0 MHz

Data rate: 11 Mbps Channel Frequency: 2462 MHz

Test Report No.: 19660226 001 Date: 23.05.2016 Page 53 of 197



A TUVRheinland*

www.tuv.com

IEEE802.11g |
Data Rate FrCehqaLnennecly Total PSD Limit
(Mbps) i) (dBm) (dBm)
2412 -5.925 8
6 2437 5.716 8
2462 -6.027 8
2412 4,205 8
24 2437 4,129 8
2462 -3.657 8
2412 -2.369 8
54 2437 2.258 8
2462 11.946 8
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Measure and add 10 log (NANT) dB, NANT (Number of antenna port) —> 3

IEEE802.11nHT20

Data Rate Fsehqatjnennec!y Measured PSD Measure & Total PSD Limit
(Mbps) (MHz) (dBm) Add 10*log(3) (dBm) (dBm)

2412 -19.05 4.77 -14.28 8

MCSO0 2437 -9.94 4.77 -5.17 8

2462 -19.02 4.77 -14.25 8

2412 -19.81 4.77 -15.04 8

MCS4 2437 -9.62 4.77 -4.85 8

2462 -16.46 4.77 -11.69 8

2412 -19.44 4.77 -14.67 8

MCS7 2437 -11.63 4.77 -6.86 8

2462 -15.13 4.77 -10.36 8
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IEEE802.11nHT40

Data Rate F?ehqatjnennecly Measured PSD | Measure & Add Total PSD Limit
(Mbps) (MH2) (dBm) 10*log(3) (dBm) (dBm)

2422 -21.24 4.77 -16.47 8

MCSO0 2442 -12.45 4.77 -7.68 8

2457 -27.38 4.77 -22.61 8

2422 -22.13 4.77 -17.36 8

MCS4 2442 -11.96 4.77 -7.19 8

2457 -27.25 4.77 -22.48 8

2422 -23.87 4.77 -19.1 8

MCS7 2442 -11.94 4.77 -7.17 8

2457 -24.23 4.77 -19.46 8
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Test Results for Path B

IEEE802.11nHT20

Data Rate FEehqaunennecly Total PSD Measure & Total PSD Limit
(Mbps) (MH2) (dBm) Add 10*log(3) (dBm) (dBm)

2412 -17.64 4.77 -12.87 8

MCSO0 2437 -08.65 4.77 -03.88 8

2462 -17.92 4.77 -13.15 8

2412 -18.41 4.77 -13.64 8

MCS4 2437 -07.77 4.77 -03.00 8

2462 -14.99 4.77 -10.22 8

2412 -16.53 4.77 -11.76 8

MCS7 2437 -09.27 4.77 -04.50 8

2462 -15.15 4.77 -10.38 8
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Data Rate Ffehqau”e”nec'y Measured PSD | Measure & Add | Total PSD Limit
(Mbps) (MH2) (dBm) 10*log(3) (dBm) (dBm)
2422 -20.00 477 11523 8
MCSO0 2442 -10.79 477 106.02 8
2457 26.41 477 21.64 8
2422 -20.86 477 116.09 8
MCS4 2442 12.14 477 07.37 8
2457 26.23 477 21.46 8
2422 2323 477 -18.46 8
MCS7 2442 -11.59 477 -06.82 8
2457 23.75 477 -18.98 8
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Test Results for Path C

IEEE802.11nHT20

Data Rate Fi:ehqatjnennec!y Total PSD Measure & Total PSD Limit
(Mbps) (MHz) (dBm) Add 10*log(3) (dBm) (dBm)

2412 -17.7 4.77 -12.93 8

MCSO0 2437 -08.87 4.77 -04.10 8

2462 -17.93 4.77 -13.16 8

2412 -17.27 4.77 -12.50 8

MCS4 2437 -08.84 4.77 -04.07 8

2462 -16.29 4.77 -11.52 8

2412 -17.34 4.77 -12.57 8

MCS7 2437 -09.04 4.77 -04.27 8

2462 -14.46 4.77 -9.69 8
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IEEE802.11nHT40
Data Rate Ffehqau”e”nec'y Measured PSD | Measure & Add | Total PSD Limit
(Mbps) (MH2) (dBm) 10*log(3) (dBm) (dBm)
2422 -20.60 477 15.83 8
MCSO0 2442 11.14 477 6.37 8
2457 -27.00 477 2223 8
2422 22.20 477 17.43 8
MCS4 2442 11.25 477 6.48 8
2457 27.27 477 225 8
2422 21.08 477 -16.31 8
MCS7 2442 12.07 477 73 8
2457 23.93 477 -19.16 8

Spectrum |
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Ref Level Z0.00 dBm
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Offset 20.50 dB & RBW 10 kHz
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Data rate: MCSO Channel Frequency: 2457 MHz
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DTS Bandwidth
Result

Test Specification

Detector Function
Requirement

Test Method:

A TUVRheinland*

Section 15.247(a) (2)
Pass

FCC Part 15 Section 15.247 (a) (2)

Peak
The minimum 6 dB bandwidth shall be at least 500
kHz/0.5MHz.

EUT 6dB Attenuator Spectrum Analyzer

Test Result:

Attenuator (20dB) + cable loss (0.5dB) = 20.50dB Considered in the test result

IEEE802.11b
Data Rate Frcehqi”e”negy 6 dB Bandwidth |  99% OBW

(Mbps) (MH2) (MHz) (MHz)
2412 10.1 13.92
2437 10.1 14.02
2462 10.1 14.02
2412 10.7 13.67
2437 10.8 13.75
2462 10.7 13.7

Note: Worst case results are reported
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Data Rate: 1 Mbps

Att

Spectrum |

Ref Level 25.00 dBm

Spectrum | |n%1|
Ref Level 25.00 dBm  Offset 20.50 dB & RBW 100 kHz
Att 20de SWT 37.9 ps @ VBW 300 kHz  Mode suto FFT
@ 1Pk Max
o0 dBm M1[1] 12.44 dBm
M1 2.4110630 GHz
10 dBm u“ww“ ﬁw‘! i 1 FLJ_." ﬁ&&? ) 13.925000000 MHz
s / L -
T dadh ¥
S VO Vo
10 dBm IJV)" \'kq
-20 dBm uu)l \)L
-30 dBm-f# JM
W
-50 dBm
-60 dBm
-70dBm
CF 2.412 GHz 1000 pts Span 25.0 MHz
Marker
Type | Ref | Trc | X-walue ¥-walue | Function Function Result
M1 1 2.411063 GHz 12.44 dBm
Tl 1 2.4051625 GHz -3.32 dBm Occ Bw 13.925 MHz
T2 1 2.4190875 GHz 0.92 dBm

Channel frequency: 2412 MHz

(=)

20 de

Offset 20.50 dB &

RBW 100 kHz

SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT

@ 1Pk Max

20 dBm

mM3[1] 6.94 dBm

10 dBm

[0 y 1l

M1 2.4171100 GHz
Lo Ly M3 e 12.61 dBm
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|

ok "

2.4135700 GHz
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-10 dBm
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-40 dBm
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-50 dBm

-70dBm

CF 2.412 GHz

1000 pts Span 20.0 MHz

Marker

Type | Ref | Trc |

X-value

¥-value |  Function | Function Result |

M1
Mz
M3

1
1
1

2.41357 GHz
2.40703 GHz
2.41711 GHz

12.61 dBm
6.52 dBm
6.94 dBm

Data Rate: 1 Mbps

Channel frequency: 2412 MHz 6dB BW
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Spectrum | |n%1|

Ref Level 25.00 dém  Offset Z0.50 dB & RBW 100 kHz

Att 50dE SWT  37.0ps @ VBW 300kHz  Mode Auto FFT
@ 1Pk Max
MI[1] 13.07 dBm
20 dBm M1 2.4385630 GHz
I M"u“ww" ol Le i&?% 14.025000000 MHz

T1 T2
0 dem Y Jh—""ﬁ\ WM‘\}E\
-10dBm })‘/'ﬁ/ \JLUt
-20 dBm H\’L\
-30 dBm M MW

-4 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | X-walue ¥-walue | Function Function Result
M1 1 2.438563 GHz 13.07 dBm
Tl 1 2.4300875 GHz 0.69 dBm Occ Bw 14.025 MHz
T2 1 2.4441125 GHz -0.04 dBm

Data Rate: 1 Mbps Channel frequency: 2437 MHz

Spectrum | |:%1 l

Ref Level 25.00 dBm  Offset 20.50 dB & RBW 100 kHz

Att 50dE  SWT  37.9ps @ VBW 300 kHz  Mode Auto FET
@® 1Pk Max
M3[1] 7.46 dBm
20 dem M1 2.4421100 GHz
oo lop )y gl M3 13.01 dBm
A=

M2 Lok
10 dem )"JL"WLJWW — / 2.4385700 GHz
0 dBm il I

i e
W W
-10 dBm ‘\r\ﬁk
-20 dBm \V\kk_

-30 dBm
-40 dBm
-50 dBm
-50 dBm
-70dBm
CF 2.437 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
r1 1 2.438E7 GHz 13.01 dBm
M2 1 2.43202 GHz 7.03 dBm
M3 1 2.44211 GHz 746 dBm
Data Rate: 1 Mbps Channel frequency: 2437 MHz 6d BW
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Spectrum | |D§L I

Ref Level Z5.00 dBm Offset 20.50 dB & RBW 100 kHz

Att 50de  SWT  37.9us @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] 14.20 dBm
20 dBm T 2.4605630 GHz
o gl | ppgepy 14025000000 MHz
oLl el

T1 e
0 dem e W/L*'L i
-10 dBm eid LJL ;
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-20 dBm

i RN
-305}f

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.462 GHz 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | X-walue | Y-value | Function | Function Result |
M1 1 2.460563 GHz 14,29 dBm
T1 1 2.4550375 GHz 1.70 dBm Occ Bw 14.025 MHz
T2 1 2.4690625 GHz 2.09 dBm

Data Rate: 1 Mbps Channel frequency: 2462 MHz

Spectrum | ||:%1 l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 20de SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M3[1] .25 dBm
20 dBm T 2.4671100 GHz
10 08m e by an R | e M3 14.52 dBm

[ / 2.4605700 GHz
o wﬂ.ﬂrkw/w A

-10 dBEme wﬂ\,\‘
_2 §

B i

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.462 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.46057 GHz 14,52 dBm
M2 1 2.45703 GHz 2.73 dém
M2 1 2.46711 GHz g.25 dBm

Data Rate: 1 Mbps Channel frequency: 2462 MHz 6dB BW
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Spectrum | |D§L I

Ref Level Z5.00 dBm Offset 20.50 dB & RBW 100 kHz

Att 50de  SWT  37.9us @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] 12.16 dBm
20 dBm o 2.4127380 GHz
OcE Bwi 13.675000000 MHz
10 dem L oty oo, M .
W WL’\'\F'
e M‘“«TE
0 dBm W/.) =N
Nad

s %
7 =

S [

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.412 GHz 1000 pts Span 25.0 MHz
Marker
Type | Ref | Trc | X-walue | Y-value | Function | Function Result |
M1 1 2.412738 GHz 12,16 dBm
T1 1 2.4052875 GHz 0.13 dBm occ Bw 13,675 MHz
T2 1 2.4189625 GHz -0.29 dBm

Data Rate: 11 Mbps Channel frequencies: 2412 MHz

Spectrum | ||:%1 l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 20de  SWT  37.3 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M3[1] 6.59 dBm
20 d&m v 2.4174900 GHz

12.45 dBm

¥l ST, LY
10 dBm M‘"’“ y M 2.4127300 GHz
0 dem Jf/"’M \’ﬁu\ﬁn\‘%’\,\

-10 dBm [

ot \\\
0 dém

-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.41273 GHz 12.45 dBm
M2 1 2.40675 GHz 6.36 dBm
M2 1 2.41740 GHz 5.59 dBm
Data Rate: 11 Mbps Channel frequencies: 2412 MHz 6db BW
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Spectrum | |D§L I

Ref Level 25.00 dBm  Offset 2Z0.50 dB & RBW 100 kHz

Att 20de SWT 37.9 ps @ VBW 300 kHz  Mode suto FFT
® 1Pk Max
50 dBm M1[1] 12.58 dBm
M1 2.4393880 GHz
WW%&W 13.750000000 MHz
10 dBm APTEY, et et O Y o M-
W "]
TW w
0 dBm
el

-10 dBm

/ A
-20 dBm
il e

T T
-40 dBm
-50 dBm
-60 dBm
-F0 dBm
CF 2.437 GHz 1000 pts Span 25.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.439388 GHz 12,58 dBm
T1 1 2,4302375 GHz -0,37 dBm Occ Bw 13,75 MHz
T2 1 2.4439875 GHz 0.18 dBm
Data Rate: 11 Mbps Channel frequency: 2437 MHz

Spectrum | ||:%1 l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 20dB SWT  37.0ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max

20 dBm MTS[I] 2.4422:.330?3133:21
10 dBm M% . T, WMAW\";‘Q\V 2.43;2.1?0?3133:2]
0 dem il W

-10 dB "’/M/W M\ML\
-20 gBm \
™

<30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.43861 GHz 12.78 dBm
M2 1 2.43173 GHz 6.628 dBm
M2 1 2.442532 GHz 5.30 dBm

Data Rate: 11 Mbps Channel frequency: 2437 MHz 6dB BW
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Spectrum | |D§L I

Ref Level 25.00 dBm  Offset 2Z0.50 dB & RBW 100 kHz

Att s0dE SWT  37.0ps @ VBW 300 kHz  Mode 4uto FFT
® 1Pk Max
M1[1] 14.65 dBm
20 dem I 2.4604380 GHz
Mm P 13.700000000 MHz

10 dBm =

o B
0 dBm L \
-10 dBm r[/v/‘ﬂ q'\\.\

-20 dBm mf\/ -\u\‘/

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.462 GHz 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.460438 GHz 14,65 dBm
T1 1 2,4552125 GHz 0.56 dBm Occ Bw 13.7 MHz
T2 1 2.4689125 GHz 1.79 dBm

Data Rate: 11 Mbps Channel frequency: 2462 MHz

Spectrum | ||:%1 l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 50dE SWT  37.0ps ® VBW 300 kHz  Mode &uto FET
@ 1Pk Max
M2[1] 8.60 dBm
20 dBm T 2.4567300 GHz

[ WM M2 14.61 dBm
P L%
. e %%2.4604500 GHz

iy

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.462 GHz 1000 pts Span 20.0 MHz

Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.46045 GHz 14.61 dBm
M2 1 2.45673 GHz 2.69 dBm
M2 1 2.4674E5 GHz 5.30 dBm

Data Rate: 11 Mbps Channel frequency: 2462 MHz 6dB BW
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IEEE802.11g
D(a'\';la; E:)t € F?ehqatjnenne(!y B arfS d(\j/vBi)d th gg(osl 3 ZB;W

(MHz) (MHz)
2412 16.2 16.45
6 2437 16.1 16.5
2462 16.3 16.5
2412 16.4 16.42
24 2437 16.4 16.42
2462 16.4 16.42
2412 16.5 16.45
54 2437 16.5 16.47
2462 16.5 16.42

Spectrum | ||:%:1 l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 50dE SWT  37.0ps ® VBW 300 kHz  Mode &uto FET
@ 1Pk Max
M1[1] 11.22 dBm
20 dBm " 2.4170630 GHz
Occ Bw 16.450000000 MHz

;Dda:m fwwwmww Mwwwwui

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.412 GH=z 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 1 2.417063 GHz 11.22 dBm
T1 1 2.4038625 GHz 2.21 dBm Occ Bw 16.45 MHz
T2 1 2.42023125 GHz 3.06 dBm

Data Rate: 6 Mbps Channel frequencies: 2412 MHz
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Spectrum | |D§L I

Ref Level 25.00 dBm  Offset 2Z0.50 dB & RBW 100 kHz

Att 20de SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
20 dem M3[1] 5.33 dBm

. 2.4201450 GHz

3 M1[1] 11.20 dBm
10 dem IWMWM I‘MWM 2.4170550 GHz
0 dBm

-10 dBm V/ \]\ w
N%mavﬂu “}‘fLﬂ A, "Unuﬂu\

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.412 GHz 1000 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 2.417055 GHz 11,20 dBm
Mz 1 2.403915 GHz 5.44 dBm
M3 1 2.420145 GHz 5.33 dBm

Data Rate: 6 Mbps Channel frequencies: 2412 MHz 6dB BW

Spectrum | ln:vu |

Ref Level 25.00 dBm Offset 20.50 dB & RBW 100 kHz
Att 20dB SWT 37.9 ps @ YBW 300 kHz  mode auto FFT
@ 1Pk Max

M1[1] 11.68 dBm
M1 2.4420630 GHz
Occ Bw 16.500000000 MHz

. "
:DdB: Tyﬂ“““ WWW WWWWWW
-10 dBm WMAJ \LL‘ WM,\

20 dBm

=20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 25.0 MHz
Marker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result
M1 1 2,442063 GHz 11.68 dBm
T1 1 2.4288375 GHz 3.00 dBm Qacc Bw 16.5 MHz
T2 1 2,4453375 GHz 3.52 dBm

Data Rate: 6 Mbps Channel frequencies: 2437 MHz
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Ref Level 25.00 dBm

Att 20 dB SWT

Offset 20.50 dB & RBW 100 kHz

37.9 s @ YBW 300 kHz  Mode &uto FFT

® 1Pk Max

20 dBm

M2[1] 5.32 dBm

2.4290950 GHz

M1[1 11.74 dBm

.

10 dBm

sa
T

},uw

M3 2.4420550 GHz

jm

0 dBm

o

G

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.437 GHz

1000 pts Span 30.0 MHz

Marker

X-value |

Y-value | Function Function Result |

Type | Ref | Trc |
M1 1
Mz
M3

1
1

2.442055 GHz
2.429095 GHz
2.445145 GHz

11,74 dBm
5.32 dBm
5.78 dBm

Data Rate: 6 Mbps

Spectrum |

Channel frequencies: 2437 MHz 6dB BW

(=)

Ref Level 25.00 dBm

Att 20 dB SWT

Offset 20.50 dB & RBW 100 kHz

37.9 ps @ YBW 300 kHz  Mode Auto FFT

@ 1Pk Max

20 dBm

M1[1] 12.61 dBm

r1
10 dBm

2.4558130 GHz

i 0 CBW" 16.500000000 MHz

i

0 dem

T
Codord e

] M"WW [ RN R R Y T (TR ETH AT L\&?

J

N

-10 dB M

-20 dBm

WW

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.462 GHz

1000 pts Span 25.0 MHz

Marker

X-value |

¥-value |  Function | Function Result |

Type | Ref | Trc |
M1 1
T1
T2

2.4558
2.45381
2,47031

1
1

12,61 dBm
4.55 dBm
4.21 dBm

13 GHz
25 GHz
25 GHz

Occ Bw 16.5 MHz

Data Rate: 6 Mbps

Channel frequencies: 2462 MHz
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Ref Level 25.00 dBm  Offset 2Z0.50 dB & RBW 100 kHz
Att 20 de SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
® 1Pk Max

M3[1] 7.45 dBm
M1 2.4702150 GHz
10 dem—L4—4 1 f il iy f a ML #3.13 dBm

1 ,],MJMW N T MWWHWNWW..\ 100 GHz

0 dBm M
\;&Q-fﬁa{ T

-20 dBm

20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.462 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 2.45581 GHz 13,13 dBm
Mz 1 2.453905 GHz 7.07 dBm
M3 1 2.470215 GHz 7.45 dBm

Data Rate: 6 Mbps Channel frequencies: 2462 MHz 6dB BW

Spectrum | ||:%1 l

Ref Level 25.00 dBm Offset 20.50 dBE & RBW 100 kHz

Att s0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] 10.99 dBm
20 dBm " 2.4170630 GHz
Occ Bw 16.425000000 MHz

10 dBm ++ :
J’“ 0 R O S WWW“K
-10 dBm

)
Wﬂ, M W“”‘l.&ﬂ A

-30 dem

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.412 GH=z 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 1 2.417063 GHz 10.99 dBm
T1 1 2.4038625 GHz 6.06 dBm Occ Bw 16.425 MHz
T2 1 2.4202875 GHz 5.22 dEm

Data Rate: 24 Mbps Channel frequencies: 2412 MHz
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Ref Level 25.00 dBm  Offset 2Z0.50 dB & RBW 100 kHz

Att 20 de SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
® 1Pk Max
o0 4B M3[1] 5.45 dBm

2.4202900 GHz
1

o M1[1] 11.08 dBm
10 dBm—? S, WMW\\J\AWLIW\ WMM??’/DD GHz
0 dBm r \
-10 diprd

]

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.412 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 2.41707 GHz 11,08 dBm
Mz 1 2.40385 GHz 5.57 dBm
M3 1 2.42029 GHz 5.45 dBm

Data Rate: 24 Mbps Channel frequencies: 2412 MHz 6dB BW

Spectrum | ||:%1 l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 50dE SWT  37.0ps ® VBW 300 kHz  Mode &uto FET
@ 1Pk Max
M1[1] 11.52 dBm
20 dBm . 2.4420630 GHz
Occ Bw 16.425000000 MHz

T

:”d:;m Trxwmwwmw Fwww S e WK
-10 dBm .,’JJ \'\
MW MM

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.442063 GHz 11.52 dBm
T1 1 2.4288625 GHz 5.62 dBm Occ Bw 16.425 MHz
T2 1 2.4452875 GHz 5.97 dBm

Data Rate: 24 Mbps Channel frequencies: 2437 MHz
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Offset 20.50 dB @
SWT 37.0ps @

Ref Level 25.00 dBm
Att 20 de

RBW 100 kHz

VBW 300 kHz Mode asuto FFT

® 1Pk Max

20 dBm

M2[1] 5.25 dBm

10 dBm

2.4288300 GHz

1
11.39 dBm

M1[1

s
kil

[ I

D0 GHz

™

0 dBm

-
N

-10 diwn

-20 dBm

"

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.437 GHz

1000 pts Span 20.0 MHz

Marker
X-value |

Y-value | Function Function Result |

Type | Ref | Trc |
M1 1
Mz
M3

2.44207 GHz
2.42883 GHz
2.44529 GHz

1
1

11,39 dBm
5.25 dBm
5.79 dBm

Data Rate: 24 Mbps

Spectrum |

Channel frequencies: 2437 MHz 6dB BW

&

Offset 20.50 dB @
SWT 37.0p: @

Ref Level 25.00 dBm
Att 20 de

RBW 100 kHz

¥YBW 300 kHz Mode Auto FFT

@ 1Pk Max

20 dBm

M1[1] 12.61 dBm

i

10 dBm

2.4570630 GHz

Ogc Bw 16.450000000 MHz

[t
ey P T

I
AT

W\J’W

ffv'v'\;wwﬂw NuEi i

0 dBm

\I'H’k

-10 dBm

-20 dBm

o

W

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70dBm

CF 2.462 GHz

1000 pts Span 25.0 MHz

Marker
X-value |

¥-value |  Function | Function Result

Type | Ref | Trc |
M1 1
T1
T2

2.457063 GHz
2.4538375 GHz
2.4702875 GHz

1
1

12,61 dBm
6.34 dBm
6.16 dBm

occ Bw 16.45 MHz

Data Rate: 24 Mbps

Channel frequencies: 2462 MHz
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Ref Leve
Att

Spectrum |

TUVRheinland”®

(=]

| 25.00 dBm
20 dB

Offset 20.50 dB & RBW 100 kHz

SWT 37.9 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Max

20 dBm

M2[1]

10 dem—5ds

[

ao s 2
LT W

sl

i M1[1,

il
LT AT

N

T

6.48 dBm
2.4538300 GHz
79 dBm

100 GHz

N

\D}:f;ﬁ/

-20 dBm

e

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.462

GHz

1000 pts

Span 20.0 MHz

Marker
Tvpe| R

X-value |

v-value

| Function

Function Result |

M1
Mz
M3

ef | Trc |
1

1
1

2.45581 GHz
2.45383 GHz
2.47029 GHz

12,79 dB
5.48 dB
6.44 db

m
I
M

Data Rate: 24 Mbps

Spectrum |

Channel frequencies: 2462 MHz 6dB BW

(=)

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz
Att 20dB 8WT 37.9 ps @ VBW 300 kHz  Mode suto FFT
® 1Pk Max
M1[1] 10.28 dBm
20 d&m 2.4070630 GHz
10 dB _ .} Occ Bw 16.450000000 MHz
0 dem /JJ 1\\
-10 dBm M o
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.412 GHz 1000 pts Span 25.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.407063 GHz 10.258 dBm
T1 1 2.4038625 GHz E.75 dBm Occ Bw 16.45 MHz
T2 1 2.4203125 GHz 4,66 dBm
Data Rate: 54 Mbps Channel frequencies: 2412 MHz
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Ref Level 25.00 dBm  Offset 20.50 dB & RBW 100 kHz
Att 20dB  SWT 37.9 s @ ¥BW 300 kHz Maode aAuto FFT
@ 1Fk Max

M2[1] 4.27 dBm
M1 2.4038300 GHz

10 db M1[1] 10.77 dBm

U PP WM\,&%M\\ MMMMW??’”” GHz
0 dBm r ] ]\M
-1i0d

]

20 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-7O0 dBm

CF 2.412 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Tre | ¥-value | ¥-value | Function Function Result

M1 1 2,41707 GHz 10,77 dBm

M2 1 2,40383 GHz 4.27 dBm

M3 1 2,42031 GHz 4.85 dBm

Data Rate: 54 Mbps Channel frequencies: 2412 MHz 6dB BW

Spectrum | |E%-J l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 50dE SWT  37.0ps ® VBW 300 kHz  Mode &uto FET
@ 1Pk Max
M1[1] 11.25 dBm
20 dBm i 2.4420630 GHz
Occ Bw 16.475000000 MHz

10 dBm 1

o F«AWWWMW MWWW%@
-10 dBrm ”JJ \\\ﬂ%
ko] o WW\MIM

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.442063 GHz 11.25 dBm
T1 1 2.4288625 GHz 6.01 dém Occ Bw 16.475 MHz
T2 1 2.445337E GHz 3.83 dBm

Data Rate: 54 Mbps Channel frequencies: 2437MHz
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Ref Level 25.00 dBm  Offset 2Z0.50 dB & RBW 100 kHz
Att 20 de SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
® 1Pk Max

M3[1] 5.81 dBm
2.4453100 GH
M1 z

M1[1] 11.12 dBm
10 dBm Ifﬂw memmw\,\ /\/\/\M/\MWWDD GHz
0 dBm \A
-10 1

-20 dBm

20 dBm

)

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.437 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 2.44207 GHz 11,12 dBm
Mz 1 2.42883 GHz 4.86 dBm
M3 1 2.44531 GHz 5.81 dBm

Data Rate: 54 Mbps Channel frequencies: 2437 MHz 6dB BW

Spectrum | ||:%1 l

Ref Level 25,00 dbm  Offset Z0.50 dB & RBW 100 kHz
Att 20 dB SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max

M1[1] 12.41 dBm
1 2.4570630 GHz
T1 L i . ; . OccBw, 46.425000000 MHz

10 dBm el T T R e rmwwuwuwww

dBm
7 el

20 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.462 GHz 1000 pts Span 25.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value |  Function | Function Result |
M1 1 2.457063 GHz 12.41 dBm
T1 1 2.4538625 GHz 6.61 dBm occ Bw 16.425 MHz
T2 1 2.4702875 GHz 7.38 dBm

Data Rate: 54 Mbps Channel frequencies: 2462 MHz
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Ref Level 25.00 dBm  Offset 20.50 dB @ RBW 100 kHz
Att 20 dB SWT 37.9 ps @ VBW 300 kHz  Mode suto FFT
@ 1Pk Max
M2[1] 6.37 dBm
20 dBm L 2.4538300 GHz
10 dBm M"anwn e ferr it 'vuf\uv {\/v “vwﬁﬁin;
0 dBm \\J\
- m o]
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-F0 dBm
CF 2.462 GHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 2.45707 GHz 12,33 dBm
Mz 1 2.45383 GHz 5.37 dBm
M3 1 2.47031 GHz 5.96 dBm
Data Rate: 54 Mbps Channel frequencies: 2462 MHz 6dB BW
IEEE802.11nHT20
Data Rate F?ehqinennec!y 6 dB Bandwidth | 99% OBW
(Mbps) MH2) (MH2) (MH2)
2412 17.1 17.57
MCSO0 2437 17.5 17.65
2462 17.3 17.57
2412 17.7 17.6
MCS4 2437 17.7 17.62
2462 17.8 17.6
2412 17.7 17.62
MCS7 2437 17.7 17.62
2462 17.8 17.6

Test Report No.:

19660226 001
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Ref Level 25.00 dBm
Att 20 de

Offset Z0.50 dB & RBW 100 kHz

SWT

37.9 ps @ VYBW 300 kHz

Mode Auto FFT

@ 1Pk Max

20 dBm

M1[1] 5.30 dBm

10 dBm

2.4070630 GHz

Occ Bw 17.575000000 MHz

0 dBm ot

4
T T

i ﬁmﬂmn
o +

LRJ\-\J“LMM

MW\MIU

-10 dBm

f relirgo gl Sy llg . T2

1

-20 dBm

),

dem

"]

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.412 GHz

1000 pts Span 25.0 MHz

Marker
Type | Ref | Trc |

X-walue |

¥-value | Function | Function Result |

M1 1
T1 1
T2 1

2.407063 GHz
2.4033125 GHz
2.4208875 GHz

5.30 dBm
-0.48 dBm
-2.63 dBm

Occ Bw 17.575 MHz

Data Rate: MCSO

Spectrum |

Channel: 2412 MHz

&

Ref Level 25.00 dBm
Att 20 dB

Offset 20.50 dB & RBW 100 kHz

SWT

37.9 s @ VBW 300 kHz

Mode Auto FFT

@®1Fk Max

20 dBm

M3[1] 0.01 dBm

10 dBm

2.4206200 GHz

M1[1] 6.05 dBm

11

0 dém

2

¥, AHMJ&“NJL’WAWMU"

2.4170550 GHz

-10 dBm

mmwmwmhg

-20 dBm

",

Ry

|3pentls

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

1000 pts Span 30.0 MHz

Marker
Type | Ref | Trc |

X-walue |

Y-walue | Function Function Result |

11 1
M2 1
M3 1

2.417055 GHz
2,40355 GHz
2.42062 GHz

6.05 dEm
0.18 dBm
0.01 dBm

Data Rate: MCSO

Channel: 2412 MHz 6dB BW
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Att

Ref Level 25.00 dBm

Spectrum |

TUVRheinland”®

(=]

Offset 20.50 dB & RBW 100 kHz

20 dB SWT 37.9 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Max

20 dBm

M1[1] 11.02 dBm

10 dBm

1

2.4308130 GHz

Occ Bw 17.650000000 MHz

0 dBm

h
Tl sl bnadignd
?,M_M“L

WW

!WMJ

b

me%z

-10 dBm

Y

=20 dBm

]

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.437 GHz

1000 pts

Span 25.0 MHz

Marker

X-value | Y-value |

Function | Function Result |

M1
T1
T2

Type | Ref | Trc |
1

2.430813 GHz
1 2.4282625 GHz
1 2.4459125 GHz

11,02 dBm
3.57 dBm
3.14 dBm

Occ Bw 17.65 MHz

Data Rate: MCSO

Spectrum |

Channel: 2437 MHz

(=)

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz
Att 20de SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M3[1] 6.18 dBm
20 dem i 2.4458350 GHz
- ) ) mM1[1] s 11.53 dBm
10 dem WW{LWJW MM MMMWM 2.4420550 GHz
0 dem H L\\-‘
-10 dBm "rrr

WWW

T

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.442055 GHz 11.53 dBm
M2 1 2.428315 GHz E.61 dém
M2 1 2.445835 GHz 6.18 dBm

Data Rate: MCSO

Channel: 2437 MHz 6dB BW
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Ref Level 25.00 dBm

Att 20 dB SWT

Offset 20.50 dB @ RBW 100 kHz
37.9 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Max

20 dBm

M1[1] 8.02 dBm

10 dBm

2.4570630 GHz

Occ Bw 17.575000000 MHz

[

0 dBm

oA

-10 dBm

o i
’ \

-20 dBm ]

o

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.462 GHz

1000 pts Span 25.0 MHz

Marker
¥-value

v-value Function Function Result

Type | Ref | Trc |
M1 1
T1
T2

2.457063 GHz
2,4532875 GHz
2.4708625 GHz

1
1

8.02 dBm
1.19 dBm
0.57 dBm

Occ Bw 17.575 MHz

Data Rate: MCSO

Spectrum |

Channel: 2462 MHz

(=)

Ref Level 25.00 dBm

Att 20de SWT

Offset 20.50 dB & RBW 100 kHz
37.9 ps @ VYBW 300 kHz

Mode Auto FFT

@ 1Pk Max

20 dBm

M3[1] 1.72 dBm

10 dBm M

2.4708350 GHz

M1[1] 7.77 dBm

I

0 dBm

2.4570650 GHz

e o o T O T

-10 dBm

-20 dBm

™,

| amaah”

Wiy

-40 dBm

-50 dBm

-50 dBm

-70dBm

CF 2.462 GHz

1000 pts Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value

¥-value Function Function Result

M1
M2
M2

2.457065 GHz
2.4E5352E5 GHz
2.47083E5 GHz

1
1

7.77 dBm
1.78 dBm
1.72 dém

Data Rate: MCSO

Channel: 2462 MHz 6dB BW
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Ref Level 25.00 dBm  Offset 2Z0.50 dB & RBW 100 kHz

Att 20de SWT  37.0ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1[1] 5.82 dBm
20 dem 2.4170630 GHz
Ocec Bw 17.600000000 MHz
10 dBm T

PR E <Y YVN0 WUUY WEU TYVA WCT V) RY.EV0) FOOY VOV (PUX RO PV

-10 dBm /
-20 dBrn—ig \,b\l\v%
M b

-40 dBm

-50 dBm

-60 dBm

-F0 dBm

CF 2.412 GHz 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.417063 GHz 5.82 dBm
T1 1 2,4032875 GHz 0.51 dBm Occ Bw 17.6 MHz
T2 1 2.4208875 GHz 1.24 dBm

Data Rate: MCS4 Channel: 2412 MHz

Spectrum | ||:%1 l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 50dE SWT  37.0ps ® VBW 300 kHz  Mode &uto FET
@ 1Pk Max
M2[1] -0.58 dBm
20 dBm 2.4032250 GHz
M1[1] 5.93 dBm
10 dBm M1

2.4170550 GHz
0 dBm fm Fonflmaadndannfion,, f./\r\f[\fvu«/lv-ﬂmm M

-10 dBm \\L
-20 dBm M wa\\l

o]

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.412 GH=z 1000 pts Span 30.0 MHz

Marker

Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result |
M1 1 2.417055 GHz 5.93 dBm
M2 1 2.403225 GHz -0.558 dBm
M2 1 2.420925 GHz -0.06 dBm

Data Rate: MCS4 Channel: 2412 MHz 6dB BW
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Ref Level 25.00 dem Offset 20,50 dB @ RBW 100 kHz

Att 20dB SWT 37.9 ps @ VBW 300 kHz
@ 1Pk Max

Mode Auto FFT

20 dBm Ml

11.53 dBm
M1 2.4420630 GHz
10 dB 1 Occ Bw 17.,625000000 MHz
m " "

. WWMW fww\m MWWWM
-10 dBm /JJ \\‘

Brm

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 25.0 MHz
Marker

Type | Ref | Trc | ¥-value | ¥-value |  Function | Function Result |
M1 1 2.442063 GHz 11,53 dBm

T1 1 2.4282625 GHz 6.34 dBm Ccc Bw 17.625 MHz

T2 1 2.4458875 GHz 6.67 dBm

Data Rate: MCS4 Channel: 2437 MHz

Spectrum | |E%-J l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 20de SWT 37.9 ps @ VBW 300 kHz
@ 1Pk Max

Mode Auto FFT
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5.34 dBm
2.4459250 GHz
10 dBm i f
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M1[1] 11.44 dBm
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-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.437 GHz 1000 pts Span 30.0 MHz
Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2.442055 GHz 11.44 dBm

M2 1 2.428225 GHz .51 dBém

M2 1 2.445925 GHz 5,34 dBm

Data Rate: MCS4 Channel: 2437 MHz 6dB BW
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Ref Level 25.00 dBm

Att 20 dB SWT

Offset 20.50 dB @ RBW 100 kHz
37.9 ps @ VBW 300 kHz

Mode Auto FFT

® 1Pk Max

20 dBm

M1[1] 7.69 dBm
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CF 2.462 GHz

1000 pts Span 25.0 MHz

Marker
Type | Ref | Trc |

¥-value

v-value Function Function Result

M1 1
T1 1
T2 1

2.455813 GHz
2,4532625 GHz
2.4708625 GHz

7.69 dBm
2,21 dBm
2.77 dBm

Occ Bw 17.6 MHz

Data Rate: MCS4

Spectrum |

Channel: 2462 MHz
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Ref Level 25.00 dBm

Att 20 dB SWT

Offset 20.50 dB & RBW 100 kHz
37.9 ps @ YBW 300 kHz

Mode Auto FFT
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M3[1] 1.11 dBm
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1000 pts Span 30.0 MHz

Marker
Type | Ref | Trc |

X-value

¥-value Function Function Result

M1 1
Mz 1
M3 1

2.455805 GHz
2.453195 GHz
2.470925 GHz

7.63 dBm
0.56 dBm
1.11 dBm

Data Rate: MCS4

Channel: 2462 MHz 6dB BW
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Ref Level 25.00 dBm

Att 20 dB SWT

Offset 20.50 dB @ RBW 100 kHz
37.9 ps @ VBW 300 kHz

Mode Auto FFT
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1000 pts

Span 25.0 MHz

Marker

Type | Ref | Trc | X-value |

Y-value | Function |

Function Result |

M1 1
T1 1
T2 1

2.417063 GHz
2.4032625 GHz
2.4208875 GHz

5.46 dBm
0.64 dBm
1.07 dBm

Occ Bw

17.625 MHz

Data Rate: MCS7

Spectrum |

Channel: 2412 MHz
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Marker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result
M1 1 2.417055 GHz 5.45 dBm
M2 1 2.403225 GHz -0.15 dBm
13 1 2,420955 GHz -1.14 dBm

Data Rate: MCS7

Channel: 2412 MHz 6dB BW
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Offset 20.50 dB & RBW 100 kHz
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Mode Auto FFT
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Marker
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X-value |
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1

Function | Function Result |

M1
T1
T2

2.442063 GHz
2,4282375 GHz
2.4459125 GHz

11,35 dBm
5.39 dBm
5.35 dBm

1
1

Occ Bw 17.675 MHz
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Ref Level

Data Rate: MCS7

Spectrum |

Channel: 2437MHz
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25.00 dBm
20 dB

Offset 20.50 dB & RBW 100 kHz
SWT 37.9 ps @ VBW 300 kHz

Mode Auto FFT
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Type | Ref | Trc |

X-value | ¥-value |

Function | Function Result |
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1
1
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11,10 dBm
5.09 dBm
5.71 dBm
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Spectrum | ll:%ll

Ref Level 25.00 dem Offset 20,50 dB @ RBW 100 kHz

Att 20dE SWT  37.0pus @ VBW 200 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] 7.26 dBm
20 dBm 2.4570630 GHz
. Occ Bw 17.600000000 MHz
10 dem
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-70 dBm

CF 2.462 GHz 1000 pts Span 25.0 MHz

Marker

Type | Ref | Trc | ¥-value | ¥-value |  Function | Function Result |

M1 1 2,457063 GHz 7.28 dBm
T1 1 2.4532625 GHz 2,16 dBm Ccc Bw 17.6 MHz
T2 1 2.4708625 GHz 2.64 dBm

Data Rate: MCS7 Channel: 2462 MHz

Spectrum | |E%-J l

Ref Level 25.00 dBm  Offset 20.50 dBE & RBW 100 kHz

Att 50dE SWT  37.0ps ® VBW 300 kHz  Mode &uto FET
@ 1Pk Max
M2[1] 1.17 dBm
20 dBm 2.4531950 GHz
M1[1 7.47 dBm
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ol oo - 2.4570650 GHz
o M N\:wavl I\NWV erw’

-10 dBm

20 dBm M \\’“

o B
M [ ok

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.462 GHz 1000 pts Span 30.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 2. 457065 GHz 7.47 dBm
M2 1 2.453195 GHz 1.17 dBm
M2 1 2.470925 GHz 1.54 dBm

Data Rate: MCS7 Channel: 2462 MHz 6dB BW
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IEEE802.11nHT40
Data Rate Ffehqi“e”negy 6 dB Bandwidth | 99% OBW
(Mbps) o (MH2) (MH2)

2422 35.9 36
MCS0 2442 35.7 36.15
2457 35.8 35.95
2422 36.3 36
MCS4 2442 36.4 36.1
2457 35.7 35.95
2422 36.4 36.15
MCS7 2442 36.5 36.15
2457 36.1 36.05

Spectrum | |“§‘ I

Ref Level 25.00 dBm  Offset 20.50 dB & RBW 100 kHz

Att s0dE  SWT  56.84s @ VBW 300 kHz  Mode Auta FFT
@ 1Pk Max
M1[1] 2.67 dBm
20 dBm 2.4270750 GHz
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10 dBm

1
(nnlnha

O - e i s
-20 dBm 'JJ H‘H

o et gy,

T T |
-40 dBm
-50 dBm
-60 dBm
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CF 2.422 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-walue ¥-wvalue | Function Function Result
M1 1 2.42707E5 GHz 2.67 dBm
T1 1 2.404125 GHz -5.50 dBm Occ Bw 36.0 MHz
T2 1 2.440125 GHz -5.63 dBm

Data Rate: MCS0O Channel: 2422 MHz
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Offset Z0.50 dB @ RBW 100 kHz

SWT 56.8 ps @ ¥BW 300 kHz  Mode Auto FFT
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Spectrum |
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-3.50 dBm
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2.404325 GHz
2.440225 GHz

MCSO0 Channel: 2422 MHz 6dB BW
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Ref Level 25.00 dBm
Att 20 dB

Offset 20.50 dB @ RBW 100 kHz

SWT 56.8 ps @ YBW 300 kHz Mode &uto FFT
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M1[1] 8.55 dBm

20 dBm
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Type | Ref | Trc |

¥-value ¥-value Function Function Result

M1 1
Tl 1
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-0.13 dBm
3,17 dEm

2.454575 GHz
2.424025 GHz
2.460175 GHz

occ Bw 36.15 MHz

Data Rate: MCSO

Channel: 2442 MHz
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Offset 20.50 dB & RBW 100 kHz

20 dB SWT 6.8 ps @ VBW 300 kHz

Mode Auto FFT
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Marker

Type | Ref | Trc |

X-value | Y-value | Function

Function Result |
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Mz
M3
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1 2.424325 GHz
1 2.460075 GHz

8.76 dBm
2,82 dBm
2.47 dBm

Data Rate: MCSO
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Span 50.0 MHz
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Type | Ref | Trc |

X-value | ¥-value |  Function |

Function Result

M1
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T2

1 2.462075 GHz
1 2.43912E5 GHz
1 2.47507E5 GHz

4.31 dBm
-4.49 dBm
-3.98 dBm
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Channel: 2457 MHz
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Ref Level 25,00 dBm
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Offset 20,50 dB & RBW 100 kHz

SWT 55.8 ps @ YBW 300 kHz  Mode auto FFT
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-1.78 dBm
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2.439175 GHz
2.4749 GHz

Data Rate: MCSO

Spectrum |
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Offset 20.50 dB & RBW 100 kHz
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2,.425825 GHz
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2.440125 GHz
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Ref Level 25.00 dBm

Att 20 dB SWT

Offset 20.50 dB @ RBW 100 kHz
6.8 ps @ VBW 300 kHz

Mode Auto FFT
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1000 pts

Span 50.0 MHz

Marker
¥-value
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Function Result |

Type | Ref | Trc |
M1 1
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M3

2.425825 GHz
2.403925 GHz
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1
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2,83 dBm
-3.33 dBm
-2.80 dBm

Data Rate: MCS4
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Marker

Type | Ref | Trc | ¥-value
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| Function Result |

M1 1
T1 1
T2 1

2.454575 GHz
2.424075 GHz
2.46017VE5 GHz

8.60 dBm
0.54 dBm
3.93 dBm
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36.1 MHz

Data Rate: MCS4

Channel: 2442 MHz
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Ref Level 25.00 dBm
Att 20 de

Offset 20.50 dB & RBW 100 kHz

SWT 56.8 ps @ YBW 300 kHz Mode &uto FFT
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Marker
Type | Ref | Trc |

X-value | Y-value | Function Function Result |

M1 1
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M3 1

2.45457E5 GHz
2.423975 GHz
2.460325 GHz

8.69 dBm
2,78 dBm
1.63 dBm

Data Rate: MCS4

Spectrum |

Channel: 2442 MHz 6dB BW
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Marker

Type | Ref | Tre | ¥-value

Y-value |  Function | Function Result |

M1 1
T1 1
T2 1

2.462075 GHz
2.439125 GHz
2.47507E5 GHz

4.30 dBm
-3.82 dBm
-2.43 dBm

Occ Bw 35.95 MHz

Data Rate: MCS4

Channel: 2457 MHz
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Offset 20.50 dB & RBW 100 kHz
SWT 6.8 ps @ VBW 300 kHz

Ref Level 25.00 dBm
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Marker
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Type | Ref | Trc |
M1 1
Mz 1
M3 1
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-1.83 dBm
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2.439475 GHz
2.475175 GHz

Data Rate: MCS4
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Offset 20.50 dB & RBW 100 kHz
SWT 56.8 ps @ VBW 300 kHz
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Type | Ref | Trc |
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T1 1
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-4.49 dBm
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2.404025 GHz
2.44017E5 GHz
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Ref Level 25.00 dBm
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Offset Z0.50 dB & RBW 100 kHz
SWT 56,8 ps @ VYBW 300 kHz
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-3.40 dBm
-4.16 dBm

2.425825 GHz
2.403975 GHz
2.440325 GHz

Data Rate: MCS7
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Channel: 2422 MHz 6dB BW
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Ref Level 25.00 dBm
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SWT 56.8 ps @ VBW 300 kHz
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Data Rate: MCS7

Channel: 2442MHz

Test Report No.: 19660226 001

Date: 23.05.2016
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&

Ref Level 25.00 dBm
Att 20 dB

Offset 20,50 dB & RBW 100 kHz
SWT 6.8 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk Max

20 dBm

mM3[1]

10 dBm

Mimf1]

2
0 dBm

1.67 dBm
2.4603250 GHz
8.33 dBm

Ww4470?50 GHz

L

-10 dBm

N

alin, 4 )

HTEIA T

-30 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dBm

CF 2.442 GHz

1000 pts

Span 50.0 MHz

Marker
Type | Ref | Trc |

X-walue | ¥-walue |

Function

Function Result |

M1 1
Mz 1
M3 1

2.33 dBm
2,90 dEm
1.67 dBm

2.447075 GHz
2.423875 GHz
2.460325 GHz

Data Rate: MCS7

Spectrum |

Channel: 2442 MHz 6dB BW

=

Ref Level 25.00 dBm
Att 20 dB

Offset 20.50 dB @ RBW 100 kHz
SWT 6.8 ps @ YBW 300 kHz

Mode Auto FFT

@ 1Pk Max

20 dBm

M1[1]

10 dBm

Occ Bw

4,23 dBm
2.4620750 GHz
36.050000000 MHz

0 dBm

1 TP WYY 0 O PO ““mlf.n,.nnn (AL

1

el lw[ﬂﬂamﬂ | )
0.1 Al
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t Wi

T1 "WFBW
"

TU"YV'U 7T e =y

-10 dBm

-20 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.457 GHz

1000 pts

Span 50.0 MHz

Marker
Type | Ref | Trc |

¥-value | ¥-value |

Function

Function Result

M1 1
T1 1
T2 1

4,23 dBm
-3.34 dBm
-1.18 dBm

2.462075 GHz
2.439075 GHz
2.475125 GHz

Occ Bw

36.05 MHz

Data Rate: MCS7

Channel: 2457 MHz

Test Report No.: 19660226

001 Date: 23.05
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&

Ref Level 25.00 dBm

Offset 20.50 dB & RBW 100 kHz

Att 20dB SWT 6.8 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk Max
M2[1] -2.19 dBm
20 d&m 2.4389750 GHz
M1[1] 4.21 dBm
10 dBm 1 2.4608250 GHz
0 dBm LA NP ST Y x.anww.lxn.lj.xrmlnnn."l talaeany xmwnrJL\nIMJ-anerﬂwh FETLITIY YIS P9 Unwh\ﬁ
-10 dBm Jf[ f Hﬂ‘
-20 dBm J"\r
-30 \\‘M i
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.457 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-walue | Y-walue | Function Function Result |
M1 1 2.46082E5 GHz 4,21 dBm
M2 1 2.43897E5 GHz -2.19 dBm
M3 1 2.47E507E5 GHz -2.04 dBm

Data Rate: MCS7

Channel: 2457 MHz 6dB BW

Test Report No.: 19660226 001

Date: 23.05.2016
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